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Test Report Report No.: GZES200301319101
Date: 2020-05-07

The following sample(s) was/were submitted and identified on behalf of the applicant as:

Applicant: XIANTAQ YONGLI MEDICAL PRODUCTS CO. LTD.

NO. 8 XIANHAN ROAD, XIANTAO, CHINA

Manufacturer: The same as the applicant
Sample Name: SURGICAL FACE MASK
Lot No. : /

Quantity: /

Model/Type Reference:  YLEN104

Date of Sample 2020-03-31

Received:

Date of Testing: 2020-03-31 to 2020-04-30

The Standards: EN 14683:2019

Test Items: Bacterial filtration efficiency, Differential pressure, Splash resistance

pressure and Microbial cleanliness as required by the applicant

Test Result: -Please refer to next page(s)-

Remark: The test was carried out by external laboratory which assessed as competent.

SGS-CSTC Standards Technical Services Co., Ltd. Guangzhou Branch
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Test Report

Table 1

Report No.: GZES200301319101
Date: 2020-05-07

Test Items

Result - Remarks Test Methods

Differential Pressure
(Pafcm?)

321
33.3
342
34.0
33.6
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EN 14683:2019 Annex C

Table 2

Test ltems

Result - Remarks Test Methods

Splash Resistance
Pressure:16.0 kPa

None Seen

None Seen

None Seen

None Seen

None Seen

None Seen

EN 14683:2019

None Seen 1ISO 22609:2004
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Table 3

Test ltems Result - Remarks Test Methods
1 >999
Bacterial Filtration 2 >09.9
1 (&)
Efisianty (BEEE) 3 >99.9 EN 14683:2019 Annex B
Staphylococcus aureus
ATCC 6538 4 >999
5 >999
Note: Control average: 2154 CFU.
Note: Mean particle size: 3.1 pm.
Note: Testing side: outside of specimen.
Note: Testing area: 39.5 cm?2.
Table 4
Test Items Result - Remarks Test Methods
1 56
2 59
Microbial Cleanliness 3 46 EN 14683:2019
(cfu/g) : EN ISO 11737-1:2018
4 5.7
5 3.4

Unless otherwise agreed in writing, this document is issued by the Company subject to its General Conditions of Service printed
overleaf, available on request or accessible at )mg /fWWw.50S . comlen/Term; and-Conditions.aspx and, for electronic format documents,
subject to Terms and Conditions for Electronic Documents al www.5gs.com/en/Terms-and-Conditions/Terms-e-Document,aspx.
Attention is drawn to the ion of liability, and Jurisdiction Issues defined thereln. ny holder of This document s
advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of
Client's instructions, if any. The Company’s scle responsibility is to its Client and this document does not exonerate parties to a
transaction from axarc(smg all their rights and obligauons under the Th is cannot be

except in full, without prior written C An' i ry or falsification of the content or
appearance of this document is unlawful and cﬁenders may be proseculed to the fullest sxtenl of the law. Unless otherwise stated the
msullsshcwnm this lasl reportr 'cr only to the sample(s)tasled and such samplam ara relalned for 30 dayson y

testir pe

Attention: To check ion report & certificate, please contact us at te 2: (86-755) 8307 1443

Msﬂ'&&ummmummmwmm 510663 1 (B5-20) 82156555 f (86-20) B207508 www.sgsgroup.com.cn
[*E IM - SFERTE KR LR R 1988 HB4R: 510663 1 (86-20) 82155555 f (86-20)82075058 [ERIEENEDsgs.com

Member of the SGS Group (SGS SA)
TRF No.: EN 14683_2019_a Page 3 of 4




970955

Test Report Report No.: GZES200301319101
Date: 2020-05-07

Photo documentation:

Sample description

SURGICAL FACE MASK

-- End of this report-—-
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